
 

Approve Deny Signatures Date 

X   

March 14, 2024 Hazim Aldalli / Environmental Engineering Specialist 

x   

March 29, 2024 Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineering Manager 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application 
Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application 
No. PA0030406 

Facility Type 
Non-
Municipal APS ID 914413 

Major / Minor Minor 
Authorization 
ID 1389423 

a 
Applicant and Facility Information 

a 

Applicant Name 

PA Department of Correctional 
Laurel Highlands State 
Correctional Institution 

 

Facility Name SCI Laurel Highlands STP 

 

Applicant Address 5706 Glades Pike PO Box 631  Facility Address 5706 Glades Pike PO Box 631  

 Somerset, PA 15501-8302   Somerset, PA 15501-0631  

Applicant Contact Melissa Hainsworth  Facility Contact David Ponczek  

Applicant Phone (814) 445-6501  Facility Phone (814) 445-6501  

Client ID 132681  Site ID 241506  

Ch 94 Load Status Not Overloaded  Municipality Somerset Township  

Connection Status No Limitations  County Somerset  

Date Application Received March 17, 2022  EPA Waived? NO  

Date Application Accepted March 24, 2022  If No, Reason Discharge to a TMDL waters   

  

Purpose of Application NPDES Permit Renewal for Discharge of Treated Sewage Effluent.  

a 

 

Summary of Review 

The State Correctional Institution (SCI) at Laurel Highlands has applied for a renewal of the NPDES Permit PA0030406, 
which was previously issued on December 8, 2017, effective on January 1st 2018 and it expired on December 31, 2022.   
 
The design discharge flow rate is 0.50 MGD. The discharge is to an unnamed tributary of East Branch Coxes Creek which 
is classified as Trout Stock Fishery per Chapter 93 Designated Uses. 
 
WQM permit no. 5606403 was issued on September 2, 1983 and approved the construction of the treatment facility consists 
of grit removal, screening, three Imhoff tanks to provide settling, a rotating trickling filter, a clarifier, two parallel SBR units, 
effluent equalization, and ultraviolet disinfection.  
 
 
Mostoller Landfill Leachate  
 
The SCI at Laurel Highlands is responsible to treat landfill leachate from WSI – Mostoller Landfill, Inc. operated by Waste 
Management. The anticipated volume of leachate to be treated is up to 0.05 MGD. Per Operations inspection reports, this 
facility is also receiving flow from the prison facility, and SMA (Business Park/Community College). This facility has EPA 
waiver for pretreatment. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0030406 
SCI Laurel Highlands  
 
 

2 

Summary of Review 

On February 6, 2008 Civil & Environmental Consultants Inc. (the Mostoller Landfill, Inc engineer) sent a memorandum 
seeking DEP approval for treating a landfill leachate within SCI Laurel Highlands STP, which was approved on March 5, 
2008.  
 
The compliance report (see page 6) provided by Operations on March 2022 contains a detailed history of effluent limits, and 
operational violations. As a summary of the past violations on effluent limitations, the table below shows the parameters and 
number of exceedances for each parameter during March 2017 – March 2022.  
 

Parameter No. of Exceedances 

Ammonia-Nitrogen 104 

Fecal Coliform 20 

TSS 17 

CBOD5 4 

Total Thallium 25 

pH 8 

a-Terpineol 4 

Benzoic Acid 6 

p-Cresol 4 

Phenol 4 

Dissolved Oxygen 1 

Total Copper 2 

 
DEP was monitoring the progress of the newly developed pilot study (an applied research trying to improve leachate quality 
by reduce Ammonia pollution) funded by Waste Management. This update came into effect starting July 2022. The 
reviewed eDMRs after July 2022 showed an encouraging trend for the facility towards compliance limits-wise. (See 
Appendix F). 
 
 
Point of First Use  
 
The facility’s Operator informed DEP through an email on April 21, 2022 that the new coordinates for the facility’s Outfall no. 
001 is not what’s been listed in the renewal application. Mr. Kubek gave a detailed description of the effluent receiving ditch.  
 
Based on the new information provided above, DEP performed a Point of First Use assessment on August 15, 2022 to 
evaluate the new outfall location and determine the point of first use within the permitted receiving water. During the site 
visit, Outfall 001 was discharging to an earth ditch (Undocumented stream to UNT 39029 of East Branch Coxes Creek) has 
running water which found to be a sanitary sewage discharge from the residents upstream. There is approx. 800 ft for the 
Outfall 001 discharge to travel through the ditch to meet the tributary (UNT 39029). The earth ditch appears to convey some 
of the other neighboring discharges as well. (See appendix A). 
 
Per the stream assessment report mentioned above, the Undocumented and Unnamed stream to UNT 39029 of East 
Branch Coxes Creek, had zero taxa found in it; therefore this stream considered not supporting aquatic life. Six taxon were 
found in UNT 39029 of East Branch Coxes Creek with three of them being long lived; that makes UNT 39029 of East 
Branch Coxes Creek the point of first use. Most of the worms that were found were indicative of a sewage discharge. 
 
 
Significant Industrial User  
 
On December 1st, 2022, DEP sent the applicant a request for sampling based on DEP- SOP 3800-PM-BCW0342a-Rev. 
8/2021, Page7 to serve DEP’s analysis tool the Toxic Management Spreadsheet (TMS) that succeed the late tool 
PENTOXSD. Also, DEP requested to indicate WSI – Mostoller Landfill, Inc. as a Significant Industrial User (SIU) within the 
renewal application; the application need to be revised per DEP- SOP 3800-PM-BCW0342a-Rev. 8/2021.  
 
On March 13, 2023, the applicant sent a revised application including the required influent & effluent Groups sampling. The 
data was used to generate new WQBELs using DEP’s TMS.  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0030406 
SCI Laurel Highlands  
 
 

3 

Summary of Review 

 
EPA Pretreatment Program 
 
Per 40 CFR 403.8.a, “The Regional Administrator or Director may require that a POTW with a design flow of 5 MGD or less 
develop a POTW Pretreatment Program if he or she finds that the nature or volume of the industrial influent, treatment 
process upsets, violations of POTW effluent limitations, contamination of municipal sludge, or other circumstances warrant 
in order to prevent Interference with the POTW or Pass Through.” The pretreatment program is another compliance 
program, which is run by EPA, can help within the effort of having this sewage treatment facility back in compliance with the 
NPDES requirements. SCI Laurel Highlands does not have an EPA approved pretreatment program. However, their 
Industrial User, WSI – Mostoller Landfill is subject to pretreatment standards per 40 CFR 403.12(b) and is required to 
submit a baseline monitoring report (BMR) and semi-annual monitoring reports (if found to be categorical). A notification will 
be added to the final permit cover letter to make SCI Laurel Highlands aware of such requirements of its industrial user.  
 
 
Receipt of Residual Waste  
 
The previous permit under Part C.III obligates the permittee to “document each load of residual waste (including but not limited 
to wastewater from oil and gas wells, food processing waste, and landfill leachate) received for processing at the treatment 
facility.  Upon receipt, the permittee shall record the information required for the Residual Waste Supplemental DMR (Form 
No. 3800-FM-BCW0450) and the residual waste transporter operational record pursuant to 25 Pa. Code § 299.219”.  
No information was provided related to this requirement. This form will be included again within this renewal permit package.  
 
 
Anti-Backsliding 
 
No effluent limits have been relaxed compared to the limits imposed during the last permit cycle. 
 
 
DEP requested to provide new contact information for the site information section under the General Information Form 